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PROCEDURE

	Title
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GUIDELINE

	Title
	De-escalation of Analgesics for acute pain



Flowchart – De-escalating analgesics in those treated for ≤ 2 weeks
Aim to de-escalate analgesics prior to discharge.  The order and rate of de-escalation for analgesics may be adjusted based on the patient’s type of pain, response, side effects and risk of adverse effects.






























* On de-escalation of high doses and from prolonged use, monitor for seizures and withdrawal symptom

No





Discuss with unit consultant for appropriateness to refer to APS or Analgesic Stewardship Pharmacist








Been on analgesics or increased dose above baseline for ≤ 2 weeks








Yes





Meets all criteria for analgesic de-escalation:


Nil further surgery or painful intervention in the short-term 


Functional activity score (FAS) A or B


Limited use of PRN analgesia (i.e. < 4 doses in the preceding 24 hours)


No reports of uncontrolled pain in the preceding 24 hours (i.e. pain score < 8 and FAS A/B)





Daily review of pain control








No





Yes





Reduce dose by 50% every 2 days or as tolerated; cease at 50 microg BD  


Slower wean if patient develops reflex hypertension or tachycardia








Clonidine





Yes





No





Maximum 7 days post-op


Dose ≤ 75mg BD – cease


Dose 150mg BD – reduce by 75mg BD every 2 days 








Yes





Pregabalin* (perioperative use to opioid spare)





De-escalate stronger opioids first (e.g. OxyContin®/Targin®) then atypical opioids (e.g. tapentadol/tramadol)


If on methadone for pain, refer to APS or Analgesic Stewardship Pharmacist


oMEDD ≤ 50mg - Reduce by 50% every 2-3 days or as tolerated


oMEDD > 50mg – Reduce by 25% every 2-3 days or as tolerated


For opioid patches, wean by 25-50% every 3-7 days 


For opioid patches, wean by 25-50% every 3-7 days 








No








Opioids





Yes





No





Cease if inflammation is not likely the cause of pain OR risk of adverse effects outweighs benefit





NSAIDS





Yes





No





Yes








Paracetamol





No need to wean dose; can cease. 





No





For complex pain seek advice from APS or Analgesic Stewardship Pharmacist


Usually continue for 6 – 12 weeks


If on two agents (e.g. amitriptyline and pregabalin), wean amitriptyline first then pregabalin*


Reduce by 25-50% every week





Yes





Antineuropathics (for neuropathic pain)
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